Reverse Osmosis

and Nanofiltration

AWWA MANUAL M46

Second Edition

®

American Water Works
Association

Science and Technology

AWWA unites the entire water community by developing and distributing authoritative scientific and technological knowledge.
Through its members, AWWA develops industry standards for products and processes that advance public health and safety.
AWWA also provides quality improvement programs for water and wastewater utilities.



MANUAL OF WATER SUPPLY PRACTICES—M46, Second Edition
Reverse Osmosis and Nanofiltration

Copyright © 1999, 2007 American Water Works Association

All rights reserved. No part of this publication may be reproduced or transmitted in any form or by any
means, electronic or mechanical, including photocopy, recording, or any information or retrieval system,
except in the form of brief excerpts or quotations for review purposes, without the written permission of
the publisher.

Disclaimer

The authors, contributors, editors, and publisher do not assume responsibility for the validity of the
content or any consequences of their use. In no event will AWWA be liable for direct, indirect, special,
incidental, or consequential damages arising out of the use of information presented in this book. In
particular, AWWA will not be responsible for any costs, including, but not limited to, those incurred as
a result of lost revenue. In no event shall AWWA'’s liability exceed the amount paid for the purchase of
this book.

Project Manager and Senior Technical Editor: Melissa Valentine
Production Manager: Melanie Schiff
Manual Coordinator: Beth Behner

Library of Congress Cataloging-in-Publication Data
Bergman, Robert.

Reverse osmosis and nanofiltration. --2nd ed.

p.cm. -- (AWWA manual ; M46)

Includes bibliographical references and index.

ISBN 1-58321-491-7 (alk. paper)

1. Water--Purification--Reverse osmosis process. 2. Water--Purification--Membrane filtration.
3. Drinking water--Purification. 4. Nanofiltration. I. Title. II. Series. \

TD442.5.B47 2007
628.1°64--dc22
2007022961

Printed in the United States of America
American Water Works Association
6666 West Quincy Avenue

Denver, CO 80235

ISBN 1-58321-491-7

978-1-58321-491-6 @

Printed on recycled paper



Contents

List of Figures, v

List of Tables, ix
Preface, xi
Acknowledgments, xiii

Chapter1 Introduction . . . . . . . ¢ ¢ v i i i ittt vt vttt oo oo oo

Overview, 1

RO and NF Membrane Applications, 7
Membrane Materials and Configurations, 12
References, 18

Chapter 2 ProcessDesign . . . . . . ¢ v v v i i i vt vttt o o e o n o oo

Source Water Supply, 21
Pretreatment, 26

Membrane Process Theory, 45
Rating RO and NF Elements, 51
Posttreatment, 59

References, 60

Chapter 3 Facility Design and Construction . . . . ... ..........

Raw Water Intake Facilities, 63

Discharge, 77

Suspended Solids and Silt Removal Facilities, 80

RO and NF Systems, 92

Hydraulic Turbochargers, 95

Posttreatment Systems, 101

Ancillary Equipment and Facilities, 107
Instrumentation and Control Systems, 110

Waste Stream Management Facilities, 116

Other Concentrate Management Alternatives, 135
Disposal Alternatives for Waste Pretreatment Filter Backwash Water, 138
General Treatment Plant Design Fundamentals, 139
Plant Site Location and Layout, 139

General Plant Layout Considerations, 139

Membrane System Layout Considerations, 140
Facility Construction and Equipment Installation, 144
General Guidelines for Equipment Installation, 144
Treatment Costs, 151

References, 162

ii



Chapter 4 Operations and Maintenance ... .. .. ... c o0 165

Introduction, 165

Process Monitoring, 168
Biological Monitoring, 182
Chemical Cleaning, 183
Mechanical Integrity, 186
Instrumentation Calibration, 188

Safety, 190

Appendix A SI Equivalent Units ConversionTables . . . . . .. .. ... 193
Appendix B Equations . . . . . .« v i ittt v v it bt 195
Appendix C Silt Density Index Procedure ... ............... 205
Appendix D Langelier Saturation Index and

Stiff-and-Davis Stability Index . . . . . . . . ¢ v v vttt ittt 207
Appendix E Glossaryand Acronyms . . . . v v v v ¢t v v v 0 o o s 0 0 o o 211
Index . . . 0 o i i i e e e e e e e e e e e e e e e e e 217
ManualsList . . . . .« . 00 i i it i it it it i ettt it 225

iv



Figures

1-1
1-2
1-3
1-4
1-5
1-6
1-7
1-8
1-9
1-10
1-11
2-1
2-2
2-3

2-7

2-8

2-9

2-10
2-11
2-12
2-13
2-14
2-15
2-16
2-17
2-18
2-19
2-20

Scottsdale Water Campus—10-mgd RO facility, 2

Membrane and conventional process overview, 4

Typical RO or NF membrane system, 7

Generalized membrane process selection chart, 8

Cross-section of an asymmetric membrane, 12

Effect of temperature and pH on hydrolysis of cellulose acetate, 13
Schematic cross-section of a thin-film composite RO membrane, 14
Spiral-wound module, 16

Pressure vessel assembly, 16

Membrane pressure vessel with eight elements, 17

Hollow fiber membrane module, 17

Feedwater flow rates for various permeate recovery rates, 24
Calcium sulfate solubility product versus ionic strength, 34

Barium sulfate and strontium sulfate solubility product versus ionic
strength, 35

Calcium fluoride solubility product versus ionic strength, 36
Calcium phosphate solubility product versus pH, 36

Sample computerized evaluation of the supersaturation of sparingly soluble
salts for a given source water, with polymeric scale-inhibitor dose projection, 37

Scale inhibition study, Sanibel, Fla., 39

Scale inhibition study, Venice, Fla., 40

Effect of temperature on theoretical SiO4 solubility, pH 7.7, 41
SiOg pH correction factors, 41

Greensand horizontal filters, 42

Osmotic flow, 46

Osmotic equilibrium, 46

Reverse osmosis, 47

Schematic diagram of an RO membrane element, 48

Effect of increasing salt concentration on flux and salt rejection, 51
Effect of feedwater pressure on flux and salt rejection, 51
Effect of increased recovery on flux and salt rejection, 52
Effect of feedwater temperature on flux and salt rejection, 52

Schematic diagram of an RO membrane device, 54



2-21

3-10
3-11
3-12
3-13
3-14
3-15
3-16
3-17
3-18
3-19
3-20
3-21
3-22

3-23
3-24
3-25
3-26
3-27
3-28
3-29

3-30
3-31
3-32

Three-dimensional plot of permeate sodium concentration as a function of NAP
and permeate recovery rate, 57

5,500 gpd RO system, 64

40,000 gpd RO system, 64

86,000,000 gpd RO system, 65

Vertical intake well, 68

Horizontal radial collector well, 69

Infiltration gallery, 70

Riverbed/seabed filtration system, 71

Seabed filtration system of Fukuoka District RO Facility, Japan, 72
Off-shore intake structure, Larnaca, Cyprus, 74

Microscreens, 76

500-pm source water pretreatment strainers, 77

Desalination plant intake and discharge connection to power plant, 78
Cartridge filters located horizontally in vessel, 88

End-, side-, and multiport pressure vessels, 93

Integrated turbopump, 96

Integrated turbopump for feed pumping, 97

ER impulse turbine, 97

PEI hydraulic turbocharger, 98

Hydraulic turbocharger for interstage pressure boost, 98
Pressure/work exchangers, 100

RO system with isobaric pressure/work exchangers and boost pumps, 100

10.6 mgd Larnaca Seawater Desalination Plant—posttreatment system with
limestone filters, 105

Typical membrane cleaning system, 109

Typical spent cleaning solution system, 109

Typical membrane control room, 111

Local control panel at a membrane process area, 113

Disposal methods for membrane desalination plants, 121
Disposal methods by membrane desalination plant capacity, 121

A majority of the membrane desalination water plants >0.025 mgd are located
in four states, 122

Decision tree for disposal of desalination membrane residuals, 123
Deep injection well shaft, 130

Manual membrane element loading, 150

vi



3-33
3-34
3-35
3-36
3-37
3-38
4-1

4-2
4-3

4-4
4-5
4-6
4-7
4-8

Machine-assisted membrane element loading, 151

Brackish groundwater reference design, 152

Seawater reference design, 153

Economy of scale for RO plant process equipment, 156

O&M cost breakdown for reference plants, 157

Relative capital cost of concentrate management options, 160

Operator collecting samples from RO unit at Dare County Ultilities, Kill Devil
Hills, North Carolina, 169

Example of an operating log, 172

RO or NF process diagram flow including reference values used in sample
calculations, 176

Cleaning system flow diagram, 184

Sample conductivity profile data sheet, 187

Permeate probing apparatus for a spiral-wound membrane, 189
Probing a spiral-wound membrane, 189

Sample pressure vessel probing sheet, 190

vii



This page intentionally blank.



Tables

1-1
1-2

1-3
2-1
2-2
2-3
2-4
2-5
2-6
2-7

2-8

2-9

2-10
2-11
2-12
2-13
2-14
2-15
2-16
2-17
3-1

3-2
3-3

3-4
3-5
3-6
3-7
3-8
3-9
3-10

Membrane processes and target contaminants, 5

Comparison of three generations of brackish water RO membranes at
Edgewood Water District, Fla., 6

Comparison of thin-film composite and cellulose acetate membranes, 15
Membrane system design factors and unit processes, 22

Suggested parameters for water quality analysis, 23

Feedwater flow rates based on permeate recovery rates, 24
Pretreatment techniques for reducing silt and colloidal material, 28
Common coagulant—flocculants, 30

Common limiting salts, 30

Common scales and other inorganic foulants and methods for controlling
them, 32

Example of an ionic strength calculation, 33

Pretreatment for control of biological activity, 43

Factors influencing RO and NF performance, 52

Typical standardized test conditions for various RO devices, 53
Assumptions for the permeate solute concentration example, 56
Impact of varying permeate recovery rate, 56

Impact of varying NAP, 56

Impact of varying membrane characteristics on C,, 57

Impact of varying NAP on water flux, 58

Impact of varying water permeation coefficient on water flux, 58

Advantages and disadvantages of co-location of desalination and power
plants, 80

Surface water intake design elements and considerations, 81

Recommended pretreatment system configuration for suspended solids and silt
removal based on source water SDI and turbidity, 82

Model water quality, 102

Model permeate and finished water quality following posttreatment, 107
Typical NF/RO plant concentrate quality, 118

Typical NF/RO cleaning solutions, 119

Plastic piping materials, 127

Disposal methods for chemical cleaning solutions at US RO/NF plants, 137

Summary of spent cleaning solution waste disposal methods, 137

ix



3-11
3-12
3-13
3-14
3-15
3-16
4-1
4-2
4-3
4-4
4-5

Recommended pressure allowances, 143

Reference design parameters, 153

Construction cost for the reference designs, 154

O&M costs for the reference designs, 157

Total treated water costs for the reference designs, 158
Comparative capital costs for selected management options, 159
RO/NF troubleshooting ideas to correct problems, 166

RO/NF suggested proactive tasks to avoid problems, 168
Monitoring of RO and NF systems, 170

Typical TCF7; values, 181

Chemical cleaning approaches for different problems, 185



Preface

Reverse osmosis (RO) and nanofiltration (NF) are membrane technologies that
can be applied to the treatment of various water sources for the production of
drinking water. Membrane technologies can remove organic and inorganic
substances from water and can replace or be adjuncts to such traditional treatment
methods as sand filtration, primary disinfection, lime and soda softening, ion
exchange, and evaporative processes. RO and NF are both pressure-driven
membrane processes with similar process configurations and equipment. The main
differences between the processes are primary treatment focus (demineralization or
salt reduction for RO and hardness and/or organics removal for NF) and the degree
of necessary applied pressure (higher for RO). However, the two membrane
processes exhibit far more similarities than differences, thus their inclusion in the
same manual.

RO was commercialized in the United States in the 1960s and has been used
for water desalting applications ever since. NF developed from research and
development technology as a lower cost membrane process for softening water and
removing organic color.

Membrane technology of all types became particularly applicable to drinking
water production in the late 1980s when the amendments to the US Environmental
Protection Agency’s Safe Drinking Water Act (SDWA) required higher-quality
drinking water. The amendments were based on health effects research and the
ability to detect contaminants at increasingly lower detection limits using sensitive
analytical techniques. Because of their ability to remove or reduce many of the
substances addressed by SDWA, membranes will play an increasingly important
role in enabling water utilities to meet these regulations.

This manual was developed to provide an overview of RO and NF technology
for operators, administrators, engineers, scientists, educators, and anyone seeking
an introduction to these processes. An introductory chapter, which discusses an
overview of RO and NF processes and applications, is followed by chapters
discussing RO and NF process design, facility design, and operations and
maintenance. The information contained in these chapters includes history,
regulations, theory, terminology, water resources, pretreatment, process technology,
posttreatment, concentrate disposal, and membrane and system components,
configuration, maintenance, chemistry, costing, and safety.

As this is the second edition of AWWA Manual M46, Reverse Osmosis and
Nanofiltration, the Membrane Processes Committee and the American Water Works
Association welcome comments and suggestions for improving future editions.
Please send them as an e-mail attachment to the Water Quality Engineer at
eharring@awwa.org or in hard copy to 6666 West Quincy Avenue, Denver, CO
80235.

xi



This page intentionally blank.



Acknowledgments

The M46 revision subcommittee members and authors for this edition included
the following:

Robert Bergman, Chair, CH2M Hill, Gainesville, Fla.
Brent Alspach, Malcolm Pirnie, Carlsbad, Calif.

Robert Huehmer, CH2M Hill, Herndon, Va.

Scott Freeman, Black & Veatch, Kansas City, Mo.
Nikolay Voutchkov, Poseidon Resources, Stamford, Conn.

The second edition of this manual was reviewed and approved by the
Membrane Processes Committee, Water Quality Technology Division. At the time
of approval, the review committee consisted of the following:

J.G. Jacangelo, Chair, MWH and The Johns Hopkins University, Lovettsville, Va.
S.A. Adham, MWH Americas Inc., Pasadena, Calif.

J.T. Aguinaldo, Doosan Hydro Technology, Tampa, Fla.

S.C. Allgeier, USEPA Water Security Division, Cincinnati, Ohio

B. Alspach, Malcolm Pirnie Inc., Carlsbad, Calif.

K.Z. Atasi, Wade-Trim Associates Inc., Detroit, Mich.

R.A. Bergman, CH2M Hill, Gainesville, Fla.

G.J. Best, GE Water & Process Technologies, Oakville, Ont.

T.H. Cooke, Black & Veatch, Kansas City, Mo.

P.J. Delphos, Black & Veatch, Charlotte, N.C.

S. Deshmukh, Orange County Water District, Fountain Valley, Calif.
M.I. Dimitriou, Water Innovation, LL.C, Richmond, Va.

J.J. Donison, Eastman Water, Weare, N.H.

1.C. Escobar, University of Toledo, Toledo, Ohio

S. Freeman, Black & Veatch, Kansas City, Mo.

P.M. Gallagher, Siemens Water Technologies, Ames, Iowa

M.A. Galloway, Koch Membrane, Wilmington, Mass.

E. Harrington, American Water Works Association, Denver, Colo.
J.A. Herschell, Amiad Filtration Systems, Oxnard, Calif.

K.J. Howe, University of New Mexico, Albuquerque, N.M.

R.P. Huehmer, CH2M Hill, Chantilly, Va.

E.O. Kartinen Jr., Boyle Engineering Corporation, Bakersfield, Calif.
A.A. Karimi, Los Angeles Department of Water and Power, Winnetka, Calif.
C.A. Kiefer, Camp Dresser and McKee Inc., Fort Lauderdale, Fla.

N. Kothari, Manitowoc Public Utilities, Manitowoc, Wis.

D.M. Patton, Malcolm Pirnie Inc., Orchard Park, N.Y.

M. Pilutti, Metcalf & Eddy, Columbus, Ohio

K. Price, US Bureau of Reclamation, Denver, Colo.

S. Rezania, City of Minneapolis, Minneapolis, Minn.